BIG BIKE PARTS" INSTALLATION INSTRUCTIONS

Copyright® 2009 by Big Bike Parts, Inc. No part of PART NO- 63_202 BE LT COVER
his i ion sh b duced with
the witon permisaion of Big Bike Parts, ne. YAMAHA V-STAR 950/1300
1/13/2010
TOOLS NEEDED: 5MM ALLEN WRENCH THREAD LOCKER

HARDWARE INCLUDED:
(3) M6-1.0 X 20MM BUTTON SOCKET HEAD CAP SCREW (1) M6-1.0 X 16MM BUTTON SOCKET HEAD CAP SCREW
(1) M6-1.0 X 12MM BUTTON SOCKET HAED CAP SCREW (1) M6 FLAT WASHER (3) RUBBER GROMMET

OEM HARDWARE TO BE RE-USED: (2) OEM FLANGE WASHER (1) OEM MOUNTING BRACKET
NOTE: WE RECOMMEND USING THREADLOCKER ON ALL HARDWARE INSTALLED.
NOTE: PLEASE READ THROUGH ALL THE INSTRUCTIONS BEFORE YOU START INSTALLATION.

INSTALLATION INSTRUCTIONS:

1.  WITH THE 5MM ALLEN WRENCH, REMOVE THE OEM COVER PLATE AND REPLACE IT WITH THE NEW BBP COVER PLATE (B), USING (1)
M6-1.0 X 20MM BUTTON SOCKET HEAD CAP SCREW (C) AND (1) M6-1.0 X 12MM BUTTON SOCKET HEAD CAP SCREW (E). TIGHTEN BOTH
SCREWS.

1.  WITH THE 5MM ALLEN WRENCH, REMOVE THE OEM CAP SCREWS HOLDING THE OEM BELT COVER TO THE BIKE. REMOVE THE OEM
FLANGE WASHERS AND RE-USE THEM ON THE NEW BELT COVER (A).

2. REMOVE THE OEM MOUNTING BRACKET AND RE-USE TO MOUNT THE NEW BELT COVER (A).

3. INSTALL THE RUBBER GROMMETS (F) INTO THE HOLES IN THE BELT COVER (A).

4. INSTALL THE NEW BELT COVER (A) TO THE BIKE IN REVERSE ORDER THAT THE PARTS WERE REMOVED IN THE PREVIOUS STEPS. AS
SHOWN IN THE DAIGRAM BELOW, YOU WILL NEED (2) M6-1.0 X 20MM BUTTON SOCKET HEAD CAP SCREWS, (1) M6-1.0 X 16MM BUTTON
SOCKET HEAD CAP SCREW, (3) RUBBER GROMMETS (F), (2) OEM FLANGE WASHERS, (1) OEM MOUNTING BRACKET, AND (1) M6 FLAT
WASHER.

5. TIGHTEN ALL SCREWS.

63-202

OEM MOUNTING BRACKET
(F) RUBBER GROMMET

OEM FLANGE WASHER

(A) BELT COVER

OEM FLANGE WASHER

(C) MB-1.0 X 20MM BUTTON
SOCKET HEAD CAP SCREW

(F) RUBBER GROMMET

(D) M6-1.0 X 16MM BUTTON
SOCKET HEAD CAP SCREW

(C) MB-1.0 X 20MM BUTTON
SOCKET HEAD CAP SCREW

(G) M6 FLAT WASHER (B) COVER PLATE

(C) M6-1.0 X 20MM BUTTON
SOCKET HEAD CAP SCREW

(E) M6-1.0 X 12MM BUTTON
SOCKET HEAD CAP SCREW




